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7.5.8 N260 4CC 50MHz Bandwidth Band Edges
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7.5.9 N260 4CC 100MHz Bandwidth Band Edges
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Plot 7-310. Band Edge Plot (4CC 100M 16QAM Low Channel — 1 RB 0 offset)

Center Freq: 37 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
Offset: 46.68 dB SWP Count: 18@ SWP: 2681
— Trace 7
40 —— FCC Part 30.203
Freq: 36.903 GHz
30 4 ¥ Level:-23.27 dBm
E Margin: -10.27 dB
[aa]
=
5 201
>
]
I“é 10 4
=
o
=
EERE
5]
O
=
@ =10 A
m
=
=
8 —20
A oyl A I.. -
=301 o N PCTEST
T T T T T
36.6 36.8 37.0 37.2 37.4
Frequency (GHz)
Plot 7-311. Band Edge Plot (4CC 100M 64QAM Low Channel — 1 RB 0 offset)
Center Freq: 37 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
offset: 46.68 dB SWP Count: 18e SWP: 2881
—— Trace b
40 A —— FCC Part 30.203
Freq: 36.947 GHz
30 ¥ Level: -26.55 dBm
€ ) Margin: -13.55 dB
o
z
5 20
=
g
I“EJ 10 4
S
o
=
2 0
=]
0
=
o -10 |
[
=
=
& -20
o b4
& gyt v sy et
-30 Z\ PCTEST
36.6 36.8 37.0 37.2 37.4
Frequency (GHz)
Plot 7-312. Band Edge Plot (4CC 100M QPSK Low Channel — 66 RB 0 offset)
. PCTEST MEASUREMENT REPORT Approved by:
FCC ID: ZNFV450VM PEIEST (Class Il Permissive Change) @ LG Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 192 of 202
1M1903070034-14-R2.ZNF |3/21/2019-5/3/2019 Portable Handset

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and

microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

ENGINEERING LARORATORY, INC

Center Freq: 48 GHz Trace: Average RBW: 1 MHz
PASS Span: 1686 MHz Detector: Average VBW: 3 MHz
Offset: 46.11 dB SWP Count: 1g@ SWP: 2@el
—— Trace
40 —— FCC Part 30.203
Freq: 40.096 GHz
30 4 ¥ Level: -25.40 dBm
E Margin: -12.40 dB
m
2
T 20 A
>
]
Id:_g 10
=
o
>
R
5]
O
& —10
[
>
=]
0 —20
v
SN D N S -
=301 Z\N PCTEST
_40 T T T T T
39.6 39.8 40.0 40.2 40.4
Frequency (GHz)
Plot 7-313. Band Edge Plot (4CC 100M QPSK Hi Channel- 1 RB 65 offset)
Center Freq: 48 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
offset: 46.11 dB SWP Count: 18@ SWP: 2081
—— Trace
40 —— FCC Part 30.203
Freq: 40.096 GHz
30 4 ¥ Level: -25.99 dBm
€ Margin: -12.99 dB
o
z
< 201
=
]
.02_3 10 +
=
o
35
T 0
5]
0
& —10 1
©
>
5
& —204
R, SR RN S o
=307 N PCTEST
T T T T T
39.6 39.8 40.0 40.2 40.4

Frequency (GHz)

Plot 7-314. Band Edge Plot (4CC 100M 16QAM Hi Channel- 1 RB 65 offset)

1M1903070034-14-R2.ZNF

3/21/2019-5/3/2019

Portable Handset

. PCTEST MEASUREMENT REPORT Approved by:
FCC ID: ZNFV450VM T g o (Class Il Permissive Change) @ LG Quality Manager
Test Report S/N: Test Dates: EUT Type:

Page 193 of 202

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and

microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

ENGINEERING LARORATORY, INC

Center Freq: 48 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
Offset: 46.11 dB SWP Count: 18@ SWP: 2681
— Trace
40 A —— FCC Part 30.203
Freq: 40.096 GHz
30 4 ¥ Level:-27.38 dBm
E Margin: -14.38 dB
os]
2
< 207
>
]
.5 10 +
=
S
T oA
S
Q
& —10 1
o
>
=]
O —204
I I A R
—30 1 T A PCTEST
T T T T T
39.6 39.8 40.0 40.2 40.4
Frequency (GHz)
Plot 7-315. Band Edge Plot (4CC 100M 64QAM Hi Channel — 1 RB 65 offset)
Center Freq: 48 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
offset: 46.11 dB SWP Count: 18e SWP: 2881
— Trace
40 —— FCC Part 30.203
Freq: 40.474 GHz
30 4 ¥ Level: -27.67 dBm
€ Margin: -14.67 dB
os]
2
o 207
>
4
.5 10 4
=
o
S
T 0
=}
g
IS |
@ —10
o PO
> v
'S
& —20 1
_30 v e » e M
A PCTEST
39.6 39.8 40.0 40.2 40.4

Frequency (GHz)

Plot 7-316. Band Edge Plot (4CC 100M

QPSK Hi Channel- 66 RB 0 offset)

. PCTEST MEASUREMENT REPORT Approved by:
FCC ID: ZNFV450VM PEIEST (Class Il Permissive Change) @ LG Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 194 of 202
1M1903070034-14-R2.ZNF |3/21/2019-5/3/2019 Portable Handset

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional

rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

ENGINEERING LARORATORY, INC

QTM1-H+V

PASS

Center Freq: 37 GHz Trace: Average RBW: 1 MHz
Span: 1888 MHz Detector: Average VBW: 3 MHz
Offset: 45.87 dB SWP Count: 18@ SWP: 2881

— Trace T
40 1 —— FCC Part 30.203
Freq: 36.903 GHz
¥ Level: -20.69 dBm
€ Margin: -7.69 dB
jos]
=
= 204
[
=
]
o
=
=]
v
S
0
S
(&)
=
LY
o
=
Z —20 1 v
in]
o - 2 l . ' O \N&H-\J \“.-J M qlh_-q
T N A PCTEST'
40 T E
T T T T T
36.6 36.8 37.0 37.2 37.4
Frequency (GHz)
Plot 7-317. Band Edge Plot (4CC 100M QPSK Low Channel — 1 RB 0 offset)
Center Freq: 37 GHz Trace: Average RBW: 1 MHz
PASS Span: 160@ MHz Detector: Average VBW: 3 MHz
Offset: 45.87 dB SWP Count: 188 SWP: 2881
—— Trace 7
40 —— FCC Part 30.203
Freq: 36.904 GHz
¥ Level: -20.50 dBm
€ Margin: -7.50 dB
M
=
= 204
[
>
g
[
=
=
|
o 04
=
=1
[
=
[}
©
2
g —20 ¥
b | J
ey A AR l _ " - o~y .
N PCTEST
a0 NEINLERING LAsONA
T T T T T
36.6 36.8 37.0 37.2 37.4

Frequency (GHz)

Plot 7-318. Band Edge Plot (4CC 100M 16QAM Low Channel — 1 RB 0 offset)

. PCTEST MEASUREMENT REPORT Approved by:
FCC ID: ZNFV450VM PEIEST (Class Il Permissive Change) @ LG Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 195 of 202
1M1903070034-14-R2.ZNF |3/21/2019-5/3/2019 Portable Handset

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

ENGINEERING LARORATORY, INC

Center Freq: 37 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
Offset: 45.87 dB SWP Count: 18@ SWP: 2681
— Trace 7
40 + —— FCC Part 30.203
Freq: 36.903 GHz
¥ Level: -23.53 dBm
E Margin: -10.53 dB
[aa]
=
= 204
[
>
]
aQ
=
c
=
2 0
S
O
=
a
m
2
& —20 -
L
N T T .
a\ PCTEST
—40 s
T T T T T
36.6 36.8 37.0 37.2 37.4
Frequency (GHz)
Plot 7-319. Band Edge Plot (4CC 100M 64QAM Low Channel — 1 RB 0 offset)
Center Freq: 37 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
Offset: 45.87 dB SWP Count: 18e SWP: 2881
—— Trace b
40 —— FCC Part 30.203
Freq: 36.957 GHz
30 4 ¥ Level: -28.70 dBm
€ Margin: -15.70 dB
o
=
— 204
@
=
g
w 10 A
=
=
o
=
T 0
=]
0
£ 10 |
= il vl
=
& —20 -
(18]
-
30 oo A p— a : :
A PCTEST
~40 MNo i
36.6 36.8 37.0 37.2 37.4
Frequency (GHz)
Plot 7-320. Band Edge Plot (4CC 100M QPSK Low Channel — 32 RB 0 offset)
. PCTEST MEASUREMENT REPORT Approved by:
FCC ID: ZNFV450VM PEIEST (Class Il Permissive Change) @ LG Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 196 of 202
1M1903070034-14-R2.ZNF |3/21/2019-5/3/2019 Portable Handset

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

ENGINEERING LARORATORY, INC

Center Freq: 48 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
Offset: 45.87 dB SWP Count: 18@ SWP: 2681
— Trace
40 —— FCC Part 30.203
Freq: 40.096 GHz
30 4 ¥ Level:-27.74 dBm
E Margin: -14.74 dB
m
=
— 204
[
>
]
v 10 A
2
=
S
2 oy
=]
o
T —10 1
I
>
=1
g —20 A
—30 4 MM“W
a\ PCTEST
_40 - T T T T T
39.6 39.8 40.0 40.2 40.4
Frequency (GHz)
Plot 7-321. Band Edge Plot (4CC 100M QPSK Hi Channel- 1 RB 0 offset)
Center Freq: 48 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
Offset: 45.87 dB SWP Count: 18e SWP: 2881
—— Trace
40 —— FCC Part 30.203
Freq: 40.096 GHz
30 - ¥ Level: -25.80 dBm
€ Margin: -12.80 dB
@
=l
Z 20
[
>
4
v 10 +
=
=
o
S
2 oy
=]
W]
o —10 |
o
=
=
o -20+
v
—30 L‘ Lo —‘-_;l - A e et |
A PCTEST'
_40 E T T T T T
39.6 39.8 40.0 40.2 40.4
Frequency (GHz)
Plot 7-322. Band Edge Plot (4CC 100M 16QAM Hi Channel- 1 RB 0 offset)

. PCTEST MEASUREMENT REPORT Approved by:
FCC ID: ZNFV450VM PEIEST (Class Il Permissive Change) @ LG Quality Manager
Test Report S/N: Test Dates: EUT Type:

Page 197 of 202
1M1903070034-14-R2.ZNF |3/21/2019-5/3/2019 Portable Handset
© 2019 PCTEST Engineering Laboratory, Inc. V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.



PCTEST

ENGINEERING LARORATORY, INC

Center Freq: 48 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
Offset: 45.87 dB SWP Count: 18@ SWP: 2681
—— Trace
40 —— FCC Part 30.203
Freq: 40.096 GHz
¥ Level: -28.39 dBm
— 30 :
E Margin: -15.39 dB
is]
=
— 204
]
=
]
o 10
=
=
=]
2 o
=]
Q
T —10 1
I
=
=
g —20
o L v
—30 ~ i . Y :
a\ PCTEST
_40 a T T T T T
39.6 39.8 40.0 40.2 40.4
Frequency (GHz)
Plot 7-323. Band Edge Plot (4CC 100M 64QAM Hi Channel — 1 RB 0 offset)
Center Freq: 48 GHz Trace: Average RBW: 1 MHz
PASS Span: 1680 MHz Detector: Average VBW: 3 MHz
Offset: 45.87 dB SWP Count: 18e SWP: 2881
—— Trace
40 —— FCC Part 30.203
Freq: 40.379 GHz
30 - ¥ Level: -28.73 dBm
€ Margin: -15.73 dB
o]
=
Z 20
[
=
g
v 10 +
=
=
o
S
2 oy
=]
Q
& —10 - |
]
=
2 -Mwluj
= —20
—30 4 ey | ] fy? .r’_ﬂw
A PCTEST
_40 E T T T T T
39.6 39.8 40.0 40.2 40.4
Frequency (GHz)
Plot 7-324. Band Edge Plot (4CC 100M QPSK Hi Channel- 32 RB 0 offset)
. PCTEST MEASUREMENT REPORT Approved by:
FCC ID: ZNFV450VM PEIEST (Class Il Permissive Change) @ LG Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 198 of 202
1M1903070034-14-R2.ZNF |3/21/2019-5/3/2019 Portable Handset
© 2019 PCTEST Engineering Laboratory, Inc. V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.



TEST

NEER

8.0 CONCLUSION

The data collected relate only to the

item(s) tested and show that the LG Portable Handset
FCC ID: ZNFV450VM complies with all the requirements of Part 30.

FCC ID: ZNFVA50VM Z\ PCTEST MEASUREMENT REPORT @ LG Approved by:

(Class Il Permissive Change)

Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 199 of 202
1M1903070034-14-R2.ZNF |3/21/2019-5/3/2019 Portable Handset
© 2019 PCTEST Engineering Laboratory, Inc.

V1.0
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and

microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.



TEST

NEER

9.0 APPENDIX A

9.1 Virginia Diodes Mixer Verification Certificate

Virginia Diodes, Inc

Virginia Diodes, Inc.

Certificate of Conformance

To: PCTEST Engineering Laboratory
6660-B Dobbin Road
Columbia, MD 21045
United States

From: Virginia Diodes, Inc

Packing List No: 181177

Today's Date: 05/14/18
Shipping Date: 05/14/18

PO Number: 180416.DP1R

Attention: Yelena Wedekind
Phone: 410-290-6652

Quantity Order-Job
Shipped Unit Description Number
1 EA VDIWR12.0SAX WR128AX - Spectrum Analyzer Extension 18171A-01
Module / SN: SAX 252

The VDI product(s) in this shipment meet(s} the guidelines for performance specifications established in
accordance with the corresponding Purchase Order. Data presented in the User Guide, where applicable, has been
obtained in accordance with VDI's Quality Management System. All instruments, used to obtain data, which require

calibration have been calibrated with equipment traceable to the National Institute of Standards and Technology
{NIST) and through NIST to the International System of Units (SI}.

W % —
Authorized Signature &~
Virginia Diodes, Inc
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Virginia Diodes, Inc
J 979 2nd St. SE
Suite 309
Charlottesville, VA 22902
Phone: 434-297-3257
Fax: 434-297-3258

Virginia Diodes, Inc.
Certificate of Conformance

To: PCTEST Engineering Laboratory
6660-B Dobbin Road
Columbia, MD 21045

From: \irginia Diodes, Inc
979 2nd St, SE
Suite 309

United States Charlottesville, VA 22902
Packing List No: 181120 Today's Date: 05/08/18
Shipping Date: 05/08/18 PO Number: 180416.D0P1R
Attn: Yelena Wedekind
Phone: 1-410-290-6652
Quantity Order-lob.
Shipped  Unit  Description Number

1 EA VDIWRS.0SAX

18171B-01
WRB.0SAX - Spectrum Analyzer Extension Module; SN: SAX 253.

The VDI product(s) in this shipment meet(s) the guidelines for performance specifications established in
accordance with the corresponding Purchase Order. Data presented in the User Guide, where applicable, has been
obtained in accordance with VDI's Quality Management System. All instruments, used to obtain data, which require
calibration have been calibrated with equipment traceable to the Mational Institute of Standards and Technology
(NIST) and through NIST to the International System of Units (SI).

Authorized Signature o
Virginia Diodes, Inc

Page 1of 1
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- Virginia Diodes, Inc
J 979 2nd St, SE
Suite 308
Chariottesville, WA 22902
Phone: 434-297-3257
Fax: 434-287-3258
Virginia Diodes, Inc.
Certificate of Conformance
To: PCTEST Engineering Laboratory From: Virginia Diodes, Inc
6660-B Dobbin Road 978 2nd St. SE
Columbia, MD 21045 Suite 309
United States Charlottesville, WA 22902
Packing List No: 181247 Today's Date: 05/22/18
Shipping Date: 05/21/18 PO Number: 180416.DP1R
Attn: Yelena Wedekind
Phone: 1-410-290-6652
Quantity Order-Job
Shipped  Unif  Description Numbar
1 EA VDIWRS 15AX 18171C-01
WRE. 154X - Spectrum Analyzer Extension Maodule; SN; SAX 254,
The VDI product{s) in this shipment meei{s) the guidelines for parformance specifications established in
accordance with the corresponding Purchase Order. Data presented in the User Guide, where applicable, has been
obtfained in accordance with VDI's Quality Management Systam. All instruments, used to obtain data, which require -
calibration have been calibrated with equipment traceable to the Mational Institute of Standards and Technology
(NIST} and through NIST to the International Systerm of Units (S1).
Authorized Slgnature ~
Wirginia Diodes, Inc
Page 10f 1
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